

**Supplementary table 1. Paracetamol posology**

CPGs	Minimum Age	Oral doses	Rectal doses	Interval	Maximum daily dose
<b>AAP</b> [2]	3months	10-15 mg/kg	nr	4 hours	80 mg/kg/day
<b>SIP</b> [27]	Birth	10-15 mg/kg	nr	4-6 hours	60mg/ kg day < 3 months; 80 mg/kg day >3months (max 3g/die)
<b>South-African</b> [30]	3months	15 mg/kg	nr	4-6 hours	90 mg/kg/day
<b>NICE</b> [44]	nr	nr	nr	nr	nr
<b>NWS</b> [47]	Birth	15 mg/kg	nr	4 hours	60 mg/kg/day
<b>SA</b> [48]	Birth	15 mg/kg	20-40mg/kg	4-6 hours	Unsupervised community setting: 60 mg/kg/day; Medical supervision: 90 mg/kg/day
<b>WHO</b> [49]	2 months	10-15 mg/kg	nr	6 hours	nr

**AAP:**American academy of pediatrics; **SIP:** Italian Pediatric Society; **NICE:** National institute for Health and clinical excellence; **NSW:** New South Wales ministry of Health; **SA:** South Australian Ministry of Health; **WHO:**World Health Organization; **nr:** not reported